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Smart watch U1 (Containing Lithium-ion Polymer
Battery 552123 3.8V 300mAh 1.14Wh)

HEEFR Ul (NEHETREYHE 552123 3.8V
300mAh 1.14Wh)

552123

3.8V 300mAh 1.14Wh

Shenzhen Mitacbattery Technology Co., LTD.
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Report No.: CMC241213109S01

Manufacturer of Package

BT T

Shenzhen Mitacbattery Technology Co., LTD.
RN e R B PR 7]

Manufacturer’s
Address of Package
LA

4 Floor, 3 Floor, 1 Floor, 5 Floor 1 Building, No. 47, Kengwei Avenue, Shangwu
Community, Shiyan Street, Baoan District, Shenzhen, Guangdong, P.R. China
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Manufacturer of
Packaging
AL A PR R

Dongguan Yizhuo Packaging Products Co., Ltd
IRFETT LA e i) it AT PR ]

Manufacturer’s
Address of Packaging
A0 ) 7 Mk

Room 301, Building 13, No. 1, Rongtong Road, Fenggang Town, Dongguan City,
Guangdong Province
JTARABRGEN R KERIER 15 13 51 301 =

Carton manufacturing
method

A ST

Sample characteristics and
status

B SRR AR

Intact

Rtk 5El

Case material

CERR

Package size

@%ﬁ:}i‘ﬁ‘(mm) 485x395%x230

Carton thickness
KA ESE

Maximum capacity

e 40.2L
Bk A 0

5.0mm

Battery number per
packaging
AL R EE

Padding materials for
packaging
AL A B Rl

Carton, plastic

L2BRES gEfr. IR

Package weight
AR EE

Sealing device
HHIE

Tapes

12.8kg e

Stacking height
HERL i S5

Temperature and humidity
during pretreatment

oAk TR i

24.2°C

3.22m 49.9%

Number of samples sent

AR

Three boxes 2025.01.06

3 #i

Testing Date _
MR !
it H 2025.01.10

Test standard

AL A

United Nations {Recommendations on the Transport of Dangerous Goods-Model
Regulations) (Rev.22) Provisions 6.1.5.6.
B E CRTEk s @l -M = uA) (22 81T 6.1.5.6 %K

Test environment
conditions:

R A 52 2 A -

IR E: 23+2°C, M BGRE: 50%+2%.
Ambient temperature: 23+2°C, Ambient humidity: 50%+2%.

Test Conclusion
R 25 1

The test results are qualified.

RZE R A -

Statement
PRIk

Packaging prepared as for transport was tested in accordance with the appropriate
requirements of this Chapter and that the use of other packaging methods or
components may render it invalid. A copy of the test report shall be available to the
competent authority.

HEA TR AT 12 i (10 00 2B A% IRAR 3 1A D% BEORGIEAT B, Ao Y G Al 60 36 D7 vk sl A v e i
FRR sk i A — ik S B .

Remarks

ik

Packaging production unit information: only the unit that finally completes the
packaging, generally the battery manufacturer.

AR A RAE R R R A AT ORI AL, —foE A
Packaging production unit information: refers to the production unit of the outer
packaging, generally refers to the carton production factory.

A G B IR A AL, R IRARARAE T

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test item KHTH

1) Stacking test HEAGiRLE

Test method JR A

All design types of packagings other than bags are subject to a stacking test.
BRAS AL, Prfr vt 2R 7 () G e 0 B AT HERD 1056

6.1.5.6.1
Number of test samples: three test samples per design type and manufacturer.
RISFE AR MBS RIE K 3 MR .

6.1.5.6.2

Test method: the test sample shall be subjected to a force applied to the top surface of the
test sample equivalent to the total weight of identical packages which might be stacked on it during
transport; where the contents of the test sample are liquids with relative density different from that of
the liquid to be transported, the force shall be calculated in relation to the latter. The minimum
height of the stack including the test sample shall be 3 meters. The duration of the test shall be 24
hours except that plastics drums, jerricans, and composite packagings 6HH1 and 6HHZ2 intended
for liquids shall be subjected to the stacking test for a period of 28 days at a temperature of not less
than 40 °C.

WISk ARG AR S W T R b i — &, EJAH = T i ml RE SRS AR b TH Y[R R
R ORISR E R ARG FE G A R IR AR T B B2 S AR IS AR I AN [F] WA ) 4% f5 35 T B
O FEARICAT i 7 A () B/ INHERS 1y BE S A2 3 K BRI [R] A 24 /NeF, (RIS BRI . SRS &
f3 6HH1 1 6HH2, NMEAMIET 40°CHIRE N&% 28 K IHEID KL .
6.1.5.6.3

Criterion for passing the test: no test sample may leak. In composite packagings or
combination packagings, there shall be no leakage of the filling substance from the inner receptacle
or inner packaging. No test sample may show any deterioration which could adversely affect
transport safety or any distortion liable to reduce its strength or cause instability in stacks of
packages. Plastics packagings shall be cooled to ambient temperature before the assessment.

I RS AR IR AR . X E S S 0N S, AMFA IR A I g
AN ERE R o RIS A AT X 2 A A RFE I IR, B AT R R it B
AR ATER T . EHATIEALCHT, PR RN ) BRI .

Report No.: CMC241213109S01

1) Test Apparatus
FrAx A%

Calibration Date
/Due Date
BEHE H #2038 H

_ 2024-03-20
Electronic platform scale TCS-200KG

HLT 5T 2025-03-19

Trne 2024-03-20
. 7.5m
HR 2025-03-19

Serial No. Name of Equipment Model
ey e 4% R B

CMC-YQ-021

CMC-YQ-036

_ 2024-08-03
Battery Carton Stacking Tester GX-6010-M1T

FEL b 2 HE R 56 AL 2025-08-02

CMC-YQ-091

Battery Carton Stacking Tester 2024-08-03
o T A LT SR T GX-6010-M1T
P UL 2R HE A1 S 2025-08-02

Battery Carton Stacking Tester 2024-08-03
DT A LT SR TIA GX-6010-M1T
RV 2K A HE AL 1 B0 L 2025-08-02

CMC-YQ-092

CMC-YQ-093

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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2) Packing weight test
2% HE
Test item Applied Weight Test status Conclusion
AT A JEmEE (N NSRS ik
AT TR st SRR TE .
Stacking test 1630.7 The package has no leakage, no material leaks out Pass

RS S of the package, and the outer box has no at
deformation.

Report No.: CMC241213109S01

Photos BH

Packing Box fLZ4:
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Report No.: CMC241213109S01
pi

-ST 552123 3.8V
= 300mAh 1. 14Wh

§ T | 1741105462
- <} B/
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fk*ﬁ m E}ﬁ Report No.: CMC241213109S01

Important
bRy R R

The test report is invalid if it is not affixed the official seal of the laboratory to it.

R & oA LI % A 5 (Il & &) JoRk.

Copies of the test report without the official seal of the laboratory are invalid.

A2 ARG I A 75 AR T BTN 75 A S 6 5 A (R 3 A P ) TR

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARZEA S = A5 T HEAEAST B 70 S G T 4 75

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

Rl oAl WA AR TR

The test report is invalid if it is blotted out.

R 15 TR O R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

AR f A G N TR S 2 B TR N R AR IR AE GARYID AR F] 5t .
The test report is valid for the tested samples only.

AR A5 SORRLTURE 513

As for the Verdict, “--” means “no need for judgment”, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

HE R b R R R B, PR, PRR AR, NA R IER,

*** End of Report ***
*kk T&%%Eﬁ *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd. #2847 AMAERGE GEIID B A
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